
Material Test Report 
Heat Code: VES An Amen-Forge Group Company 

13770 Industrial Rd. Houston, TX 77015 
ISO 9001:2008 Certified Sales: (713) 868-4421 Fax: (713) 455-8366 

EPCRA S~pp  or No1 I a t o n  Th r product may conla n one or moro toxc chomica r svo ecl lo tne rcponng iequromentr 01  SOCIO^ 313 ollno Emergonc, P ann na a n ~  
Comm.nry Right lo-dnoa *m iT.'oIII oftne S-porfdno Amondmonlr ond Roa.lnorwlon Acl of 1986) ano 40 C F R Pan 372 Polontaily roponaols enomcais ara nocated ~n e 
Cnockmai* ln Ihe'EPCRA'co.mn and J Chom ca Aoarecl Sen cor ICASI reo nn number is oro) osd lo, oach r.ch chomica in aou i nn lo ,ha onrrnnt hu ~ a o h t  nf fba rhrm rr 

PLESA STEEL INC. 
5100 WESTHEIMER ROAD 

SUITE 200 

Houston, TX 77056 

~~~ --. ~ ~ ~- ~ ~~ 

present in thir produd. it is your responsibillty alone todetermine whiher !ío;;faciiity is requiidlo submit a Toxic Releare inventow Report under EPCRÁ Section 313. 

PO: 82 1 Sales Order: 122004 Line: 7 - 
ltem Code: 0301400101-0020~ 1 Qty Shipped: 50 
ltem Desc: FLG 04.00 0300 WN RF STD 
Supplier: CMC Supplier Heat: 3036214 

Certification No.: 263701 

Certification Date: 3/25/2013 

This rspart is issusd in campliance with the rsquirernsnts of EN10204 3.1 1 ISO 10474 3.l.b 

Spec: ASTM A105/A105M-(lZ)/ASME SA 105/SA 105M-(08a) Section 11 Part A 
Element (%wt) Ladle Product EPCRA CASU 1 Element (%wt) Ladle Product E P C W  CASU 

C Carhon 0.19 : C r  Chiomium 0.13 4 7440-47-3 
Mn ~ a n g a n e s e  0.98 4 7439-96-5 j Mo ~olybdcnum 0.03 

P ~haspho~aus  0.013 : v vanadium 0.002 

S Sulphur 0.024 : Cb Calumbium 0.001 

S i  s i l i c o n  0.23 !C.€ .  0.41 
CU Copper 0.29 4 7440-50-8 j CuNiCrMa 0.549 
N i  ~ i c k e l  0.10 4 7440-02-0 icrMo 0.159 

Mechanlcal Testlng Other 
T e s t  Lab AFG : MILL CMC-TEXAS 
T e s t  Bar S i z e  S a c r i f i c i a l  P i e c e  jMHC 3036214 
HBW 170 - 110 j c o u n t r y  of  O r i g i n  USA 

E l9  ($1 3 1  : EF Y 

RA ( % 1  61 

T e n s i l e  Specimen S i z e  ( i n )  , 491  
T e n s i l e  ( k s i l  80 .5  
Y ie ld  ( k s i )  46.2 

Gauge Length 2 

- 

NO Weld r e p a i r  performed. Chemical Ana lys i s  r e s u l t s  shown are a c t u a l .  Forgings  are capab le  of p a s s i n g  
h y d r o s t a t i c  t e s t  compat ib le  w i t h  t h e  a p p r o p r i a t e  r a t i n g .  E longa t ion  t a k e n  from a round specimen. Y ie ld  s t r e n g t h  
was determined u s i n g  t h e  .2% o f f s e t  method. A l 1  m a t e r i a l  s u p p l i e d  unde r  c h i s  order i s  c e r t i f i e d  t o  be Eree of 
mercury con tamina t ion  and no mercuey b e a r i n g  equipment was used i n  manufac tu r ing ,  f a b r i c a t i o n  or t e s t i n g .  Made 
i n  USA. 
NO weld r e p a i r  performed on t h i s  p r o d u c t .  
Product  compl iant  w i t h  NACE MR0175 / ISO 15156 l a t e s t  e d i t i o n  and dimensions  t o  ANSI 516.5 - 2009 
T e n s i l e  T e s t i n g  Per ASTM €8; B r i n e l l  Hardness Per ASTM ~ 1 0  
Forged i n  USA 


